
 
 

 
 
  

Caribbean Regional Fund for Wastewater Management 

Baseline Assessment Study on Wastewater 
Management 

Jamaica 

December 2013 
Revised January 2015 



 
 

 
 
 
 
 
 
 
 

Baseline Assessment Study on Wastewater Management 
Jamaica 

 

 
 

Prepared by Dr. Homero Silva 
 

December 2013 
 

Revised January 2015 
 

 



i | P a g e  
  

CONTENTS 

List of Acronyms....................................................................................................................................................iii 

1. Introduction ........................................................................................................................................................ 1 
[...]
effluent quality. Of particular note is the Soapberry Treatment Ponds, the first phase of which 
was commissioned in 2008 to provide tertiary treatment of sewage collected from Kingston 



37 | P a g e  
  

and St. Andrew and South East St. Catherine (Portmore). This is the only municipal sewage 
treatment plant in the English-speaking Caribbean that treats sewage to the tertiary level 
(Smith 2013). 
 
In addition to the NWC, sewage treatment plants are owned by hotels, strata corporations and 
public housing development agencies. In regard to this, there are about 32 wastewater 
treatment plants installed in housing schemes. A list of them is presented in Table 17. Public 
sector housing developers such as the National Housing Trust (NHT) and the Housing Agency 
of Jamaica Ltd (HAJL) (formerly the National Housing Development Corporation (NHDC)) 
construct and operate sewage treatment plants associated with their developments. The 
intention is to hand them over to the NWC but the sewage effluent quality from some is unable 
to meet the NRCA’s sewage effluent standards and the NWC is reluctant to take them over. 
Also, private sector housing developers construct and operate sewage treatment plants, many 
of which are also eventually taken over by the NWC. Table 18 presents the technology used for 
wastewater treatment at housing schemes. From the table it can be seen that oxidation ponds 
are the main type of treatment utilized, followed by oxidation ditches. 
 

Table 17: List of Wastewater Treatment Plants installed in Public and Private 
Housing Schemes 

 PROPERTY LOCATION TREATMENT TYPE FLOW RATE 
(MLD) 

1 Mona Great House KSA Contact Stabilization/Package 
Plant 

0.27 

2 Gardens of Acadia KSA Contact Stabilization/Package 
Plant 

Inaccessible 

3 Harbour View KSA Extended Aeration Package Plant   

4 New Harbour Village, St. Catherine Oxidation Ditch 0.05 

5 Grantham Meadows St. Mary Oxidation Ditch Out 

6 Moneague H-Scheme 2 
(Moneague Gardens) 

St. Ann Oxidation Ditch 0.19 

7 Bushy Park Gardens (Mews) Clarendon Oxidation Ditch   

8 Twin Palms Clarendon Oxidation Ditch   

9 Vanzie Lands Trelawny Oxidation Ditch   

10 Rhyne Park (Gore) St. James Oxidation Ditch 0.53 

11 Rosevale, Spot Valley St. James Oxidation Ditch 0.46 

12 Hellshire Heights St. Catherine Oxidation Ponds   

13 Morris Meadows Grange 
Lane, Morris Lane 

St. Catherine Oxidation Ponds   

14 Portmore Villas St. Catherine Oxidation Ponds   

15 Caribbean Estate St. Catherine Oxidation Ponds 0.41 

16 West Albion St. Thomas Oxidation Ponds 0 

17 Monymusk Housing Dev Clarendon Oxidation Ponds   

18 Luana St. Elizabeth Oxidation Ponds 0.47 

19 South Sea Park Westmoreland Oxidation Ponds Inaccessible 

20 Albany, Westmoreland Westmoreland Oxidation Ponds No flow 



38 | P a g e  
  

Table 17: List of Wastewater Treatment Plants installed in Public and Private 
Housing Schemes 

 PROPERTY LOCATION TREATMENT TYPE FLOW RATE 
(MLD) 

21 Tryall Housing Dev Hanover Oxidation Ponds No flow 

22 Irwin Cancara   Oxidation Ponds   

23 Melrose Mews Manchester Rotating Biological 
Contactors/Ponds 

  

24 Long Pond H-scheme Trelawny Septic Tank Inaccessible 

25 Palmetto Meadows Clarendon Septic Tank + Sand Filter   

26 Riva Ridge, St. Andrew KSA Septic Tank/Gravel Filter 0.14 

27 Belle Aire, Relocation 2000 St. Ann Septic Tank/Outflow Filter 0.27216 

28 Dillsborough Meadows, St. 
Andrew 

KSA     

29 Meraglar Apts, 17 Dillsbury 
Ave 

KSA     

30 Lot 4 and 5 Upton, Bonham 
Spring- 

St. Ann   Out 

31 Toby Heights Clarendon     

32 Whicon       

 

Table 18: Type of Technology used in Housing Schemes 
Type of Treatment Number % 
Oxidation Ponds 11 42 

Oxidation Ditch 7 27 

Septic Tanks + Filter 4 15 

Contact Stabilization 2 8 

Extended Aeration 1 4 

Rotating Biological Contactor 1 4 

 Total 26 100 

 
In 2002, the National Environment and Planning Agency (NEPA)8, through the Coastal Water 
Quality Improvement Project (CWIP) (funded by USAID and Government of Jamaica), 
commissioned a special study on the performance of the domestic wastewater sector. Over 
the period 2001-2003, a combined total of 60 plants were monitored by NEPA through CWIP 
and the voluntary compliance Section 17 Programme. The results presented an alarming 
situation with low levels of compliance with both the NRCA Sewage Effluent Standards and 
the LBS Protocol. For example, only 23 (40 per cent) of the plants met the national NRCA 
Sewage Effluent Standard for Biochemical Oxygen Demand (BOD). When the data for all the 
plants are combined, the average values exceeded all the respective standards. Effluent data 

                                                             
8 The National Environment and Planning Agency , established in 2001, is an amalgamation of the Natural 
Resources Conservation Authority, the Town Planning Department and the Land Development and Utilization 
Commission 



39 | P a g e  
  

also indicated a significant deterioration in the performance and level of compliance of the 
sector over the previous three years.  
 
 

WASTEWATER REUSE  

There are several wastewater reuse initiatives in Jamaica. Some hotels have used wastewater 
treatment effluent for golf course irrigation, while the major industrial water users, the 
bauxite/alumina companies, engage in extensive recycling of their process waters. The analysis 
of beach waters in Jamaica indicates that the water quality is better near the hotels with 
wastewater reuse projects than in beach areas where reuse is not practiced. Beach #1 in Table 
19 is near a hotel with a wastewater reuse project, while Beach #2 is not. From an aesthetic 
point of view also, the presence of lush vegetation in the areas where lawns and plants are 
irrigated with reclaimed wastewater is further evidence of the effectiveness of this technology 
(UNEP 2007). 
 

Table 19: Water Quality of Beach Water in Wastewater Reuse 
Project in Jamaica 

Site BOD* TC* FC* NO3* 
Beach # 1 0.30 <2 <2 0.01 

Beach # 2 1.10 2,400.00 280.00 0.01 

Source: Basil P. Fernandez, Hydrogeologist and Managing Director, Water Resources 
Authority, Kingston, Jamaica. 

* Typical water quality indicators: Biochemical Oxygen Demand, Total coliforms, Faecal Coliform, 
Nitrogen Oxide 

 
No information was found on the amount of water being recycled, but some examples are 
presented below. 
 
Water Recycling Project at Denbigh 4-H 
This is a grey water recycling project for irrigation purposes, with a cost of approximately 
US$200,000. Water from the 4-H Centre’s bathroom face basins and kitchen sinks is collected 
and channeled into one central system. Note that the water collected does not include “black 
water” - wastewater containing sewage. The water is then filtered and stored in a 20,000 
gallon storage tank. From the tank, it is pumped back to irrigate lawns during the drought 
period as well as the organic vegetable production plot at the centre. 
 
Recycled Water for Electricity Generation at Bogue 
The Jamaica Public Service Company (JPSCo) is using STP effluent for cooling and other 
purposes in the electricity generation process. The most recent addition to JPSCo’s generating 
fleet is its 120-megawatt generating unit at the Bogue Plant in Montego Bay and the utility has 
entered a partnership with the NWC to use the effluent from the Bogue STP. This type of 
recycling is unprecedented in Jamaica. Underground pipes were specially installed to transport 
the water between the NWC and JPSCo sites. To facilitate the recycling process, JPSCo also 
built its own facilities to treat and purify the grey water from the NWC plants to potable water 



40 | P a g e  
  

standards. The water is used for various processes in the plant, including water injection for 
nitrogen oxide emission control and cooling. Given that the Bogue plant utilizes up to one 
million gallons of water per day, the use of wastewater represents a significant saving on the 
demand for clean water and reduces the demand on the environment for this precious natural 
resource. 
 
Rose Hall Utilities Limited  
In 2008, a 1.25 MGD9 water reclamation facility was constructed by Rose Hall Utilities Limited. 
Including 15 km of pipeline from the RIU Hotel to Iberostar Hotel, this water reclamation 
initiative provides water for irrigation of a golf course and gardens at several hotels (See Figure 
5). Wastewater is treated with a membrane bioreactor (MBR) with a capacity of 1.25 MGD. This 
membrane bioreactor replaces conventional clarification, aeration and filtration by combining 
the physical barrier characteristics of a membrane with biological treatment and produces high 
quality effluent at all times. Table 20 presents the characteristics of the plant. The monthly 
flows of reclaimed water average approximately 9 MGD and the quality of the effluent 
reported by the operator meets the national standards (as shown in Table 21). 
 

Figure 5: Wastewater Reuse Scheme in Rose Hall 
 

 
 
 

                                                             
9 Million gallons per day 



41 | P a g e  
  

Table 20: ZeeWeed®MBR Effluent Quality Rose Hall WWTP 
Permitted Capacity 2.5 MGD 

Civil Infrastructure 1.25 MGD 

Clear Well 125,000 US gallon 

BOD* < 3 mg/L 

TSS* < 3 mg/L 

NH3-N* < 0.5 mg/L 

TP* < 0.05 mg/l (requires coagulant addition) 

TN* <3 mg/l 

Turbidity < 0.2 NTU** 
* Typical water quality indicators: Biochemical Oxygen Demand, Total Suspended Solids, 
Ammoniacal nitrogen, Total phosphorus, Total nitrogen 
** Nephelometric Turbidity Unit 

 
 

Table 21: Rose Hall Water Reclamation Facilities 
Parameter Permit Limits 2009 Effluent 

Average 
Environmental Loading 

mg/L mg/L kg/yr. lbs/yr. 
BOD 15 2.2 763 1,682 

TSS  15 <1 < 347 < 764 

Total Nitrogen 10 4.6 1,595 3,517 

Phosphates 4 3.5 1,214 2,676 

COD* < 100 13.4 4,646 10,244 

Residual Chlorine 1.5 0.09 31 69 
* Chemical Oxygen Demand 

 
Recycling in the Bauxite/Alumina Industry 
The recycling of industrial effluent was spearheaded by the bauxite/alumina companies 
operating in Jamaica, and they are the largest recyclers at the present time (Fernandez 1991). 
The bauxite/alumina industry produces a waste product known locally as “red mud”, which 
consists of over 70 per cent water, enriched with caustic soda and organics. The waste is 
thickened to 28 per cent solids and sprayed on a sloping drying bed in a layer 8 to 10 cm thick. 
The liquid fraction is collected at the toe of the drying bed and is channeled via pipelines to a 
sealed holding pond. Pumps move the effluent from the holding pond back to the plant via a 
pipeline where it is recycled through the process. The system consists of: 

 Deep mud thickeners (conical vessels) 

 High pressure pumps and pipelines to the drying beds 

 Drying beds, sealed to prevent infiltration of the effluent to the groundwater 

 An effluent holding pond also sealed to prevent infiltration of the effluent to 
the groundwater 

 Recycling pumps and pipelines to the plant 
 



42 | P a g e  
  

This technology is used at four bauxite/alumina plants in Jamaica. Efforts are under way to 
encourage other industries to follow suit and recycle process and waste waters. 
 
Initial capital costs vary and are dependent on the volume of work to be done in preparing the 
site, resettling persons living on or near the site and making the necessary changes in the plant 
infrastructure. The minimum investment to date in any one system has been US$50 million. 
Operation and maintenance costs are not available as this information is confidential and 
proprietary to the bauxite companies. 
 
The system, as designed and operated, is very effective in reducing contamination of 
groundwater resources. Because it is completely sealed, it does not allow infiltration of liquid 
effluents and recycling this fraction reduces the risk of contamination of groundwater 
resources from effluent disposal. The use of this system has reduced groundwater 
contamination in one area by 44 per cent since 1985, as reported by the Water Resources 
Authority. Despite some disadvantages, due predominantly to the large land areas consumed 
by the drying beds and holding ponds, the application of this technology, in all cases, has 
proved to be advantageous. Advantages include the following: 

 Use of this technology reduces the rate of freshwater withdrawal from aquifers; savings 
of 4 to 5 Mm3/year of freshwater have been recorded. 

 Recycling of process water reduces the volume of caustic soda solution needed, as the 
caustic soda is recycled with the effluent. 

 The use of energy, to pump freshwater from depths greater than 100 m, is reduced, 
thereby saving on the import bill (foreign exchange) for oil. 

 Contamination of groundwater is reduced by removing and recycling the liquid fraction 
of the waste stream that is a risk to groundwater quality; likewise, the retention of a 
high percentage of the caustic soda in the thickened mud (solid fraction) and in the 
recycled process water makes this contaminant less available for migration to the 
groundwater. 

 The bauxite/alumina companies are better able to meet the ISO 9000 and ISO 14000 
certifications and thereby gain a competitive advantage in the marketplace. 

 The decreased input costs reduce operational costs, resulting in higher profit margins 
for the companies and more tax revenue for the government, increasing both the level 
of investment in the country and the GDP. 

 Better environmental management by the corporate sector results in fewer 
governmental regulations; other multinational corporations are likely to see such 
conditions as favourable and invest in Jamaica. 

 The incidence of water pollution is reduced, increasing the availability of freshwater for 
domestic and irrigation uses and reducing the cost of water to citizens; this increases 
the standard of living and government popularity. 

 
Potential disadvantages include the following: 

 There is an increased risk of pollution of surface water resources, due to the large size 
of the holding ponds and the possibility of spillages. 



43 | P a g e  
  

 Technical problems within the plants may be experienced, reducing the level of 
production and affecting the volume of recycled effluent; hence, storage volumes can 
increase to the point where overflows occur, affecting the environment. 

 The quality of effluent may vary significantly, affecting the degree of treatment 
provided by this technology and thus, potentially, the level of production at the plants. 

 The technology is capital-intensive, not labour-intensive, and provides few spin-offs for 
nearby communities where unemployment may be high. 

 As a result of the land-intensive nature of this technology, its implementation may 
result in the relocation of residents, disrupting their lives and causing great 
inconvenience; for farmers and other small businesspeople, a new location may be less 
suitable and/or create the need to seek other employment. 

 Agricultural land may be lost in some cases, decreasing food production. 
 
Recycling in the Sugar Industry  
Several sugar companies have been involved in recycling of wastewater for irrigation purposes. 
Among those industries are Worthy Park, Long Pond, Bernard Lodge, Monymusk and 
Appleton. Initiatives at these sites are described below. 
 

Worthy Park – Pollution control measures such as the recycling and reuse of water were 
instituted at Worthy Park. It is said that necessity is the mother of invention. Due to the 
scarcity of raw water at this particular estate, selective washing of canes was done. During 
the 1999 out-of-crop period, Worthy Park carried out certain modifications to their system 
to recycle and reuse the water from the vacuum pan booster pumps and also from three 
boiler feed water heaters. The total amount of water recycled and reused in the 2000/2001 
crop year was 76.94 per cent. 
 
Appleton – Most of the water sent to the cooling tower is recycled and reused in the 